



# TEST CERTIFICATE

The product **Photovoltaic Modules** have been tested by RETC, LLC in compliance with the indicated **Test Procedure**.

Test Certificate number: **201805-MIA-002**

Issue Date: 2018-21-05

Issued to: **MIASOLE HI TECH CORP**  
2510 Walsh Ave  
Santa Clara, CA 95051  
USA

Tested Model: **Module Family "CIGS Thin Film Flex Module Gen 3"**  
Have been investigated by RETC in accordance with the Test procedure indicated on this Certificate.

Test Standard: **IEC 61701 2nd edition : 2011**  
**"Salt mist corrosion testing of photovoltaic (PV) modules"**  
**Severity Level 3**

Test Result: Modules under test complied with the requirements of test procedure. Applicable BOM and Test result details can be found in Test Report No. F-CA-1804-MIA-002

2018-21-05

Cherif Kedir

*Executive Vice President  
Engineering, Operations & Business Development*

**Renewable Energy Test Center (RETC, LLC)**  
**46457 Landing Parkway, Fremont CA 94538**

**Disclaimer:** Test results apply only to the sample(s) actually tested by RETC, LLC. The client provided all of the test samples for testing by RETC. RETC did not select the samples or determine whether the samples provided were representative of other manufactured products. RETC has not established Follow-Up Service or other surveillance of the product. The client and or manufacturer are solely and fully responsible for conformity of all products to all applicable standards, specifications or requirements.